
           
   

   
  

Page 1 of 28 

  
 
        
 
 

GROWING AREA EG 
 

Newbury Neck to Wonderland, Southwest Harbor 
 

Sanitary Survey Report    
 
 

2008 - 2019 
 

Final 
 

Hannah Horecka, Scientist I 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

  



           
   

   
  

Page 2 of 28 

 
TABLE OF CONTENTS 
 
Executive Summary ...................................................................................................................... 4 
Description of Growing Area ......................................................................................................... 4 
History of Growing Area Classification ........................................................................................... 6 
[...]
primarily deciduous, some evergreens and wetland forest with minimal development. The Union River is 
a significant source of freshwater influence along the northern shores of Blue Hill Bay. Numerous brooks 
and small streams can be found throughout the growing area. Wildlife in the area includes migrating 
birds, various rodents, deer and harbor seals.  
 
There are 4 shellfish aquaculture leases and 45 shellfish Limited Purpose Aquaculture permits (LPAs) in 
this growing area.  There are three land-based recirculating wet storage locations in this area and four 
offshore wet storage locations.  The activities associated with the LPAs, leases and wet storage locations 
are monitored in accordance with the Model Ordinance. 
 
Below is the map with Pollution Area boundaries and growing area boundaries.  Closures within the 
growing area can be found in legal notices in DMR central files or on the DMR website. 
 



           
   

   
  

Page 5 of 28 

Figure 1. Growing Area EG Overview Map with Active Water Stations 
 

 



           
   

   
  

Page 6 of 28 

History of Growing Area Classification  
 
Reclassification addendums to the sanitary survey report are in the DMR central files. 
 
Pollution Sources Survey 

Summary of Sources and Location 
 
The growing area shoreline is divided into 2-mile segments that are identified using unique Growing Area 
Shoreline Survey Identification (GASSID) numbers.   All properties and potential pollution sources 
within 250 feet of the shoreline are identified and inspected.  The inspection includes a property 
description, physical address, location of the septic system and any other relevant potential or actual 
pollution sources. A GPS point to identify the source location(s) and the data are entered electronically in 
the field and stored in DMR central files.    



           
   

   
  

Page 7 of 28 

Figure 2. Growing Area EG, Pollution Map A (Pollution Area 40) 
 

 



           
   

   
  

Page 8 of 28 

Figure 3. Growing Area EG, Pollution Map B (Pollution Area 42) 
 

 



           
   

   
  

Page 9 of 28 

State and Federal Licensed Waste Discharge Permits 
 
Overboard Discharges (OBDs) 
There are 23 overboard discharges (OBDs) that discharge their treated effluent into the waters of Growing 
Area EG. One OBD discharges into Contention Cove (Figure 2), one OBD discharges into the waters of 
Duck Cove, and 21 OBDs discharge into Bass Harbor (Figure 3).  One OBD was removed from Bass 
Harbor in 2019, and a total of seven OBDs have been removed over the past 12 review years. 
 
An overboard discharge (OBD) is the discharge of wastewater from residential, commercial, and publicly 
owned facilities to Maine's streams, rivers lakes, and the ocean.  Commercial and residential discharges of 
sanitary waste have been regulated since the mid-1970's when most direct discharges of untreated waste 
were banned. Between 1974 and 1987 most of the "straight pipes" were connected to publicly-owned 
treatment works or replaced with standard septic systems.  Overboard discharge treatment systems were 
installed for those facilities that were unable to connect to publicly-owned treatment works or unable to 
install a septic system because of poor soil conditions or small lot sizes. 
 
All overboard discharge systems include a process to clarify the wastewater and disinfect it prior to 
discharge.  There are two general types of treatment systems; mechanical package plants and sand filters.  
Sand filter systems consist of a septic tank and a sand filter. In such systems, the wastewater is first 
directed to a holding tank where the wastewater solids are settled out and undergo partial microbial 
digestion.  The partially treated wastewater then flows from the tank into a sand filter, consisting of 
distribution pipes, layers of stone and filter sand, and collection pipes within a plastic liner.  The 
wastewater is biologically treated as it filters down through the sand, and is then collected and discharged 
to a disinfection unit.  Mechanical package plants consist of a tank, where waste is mechanically broken 
up, mixed and aerated; mechanical systems require electric power, and must have an operating alarm on a 
separate electrical circuit that will activate if the treatment unit malfunctions due to a power failure.  The 
aerated treated wastewater is held in a calm condition for a time, allowing for solids to settle and for the 
waste to be partially digested by naturally occurring bacteria.  The clarified water from the tank is then 
pumped off the top into a disinfection unit.  There are two types of disinfection units, UV and chlorinators 
(most common).  In a chlorinator, the treated water contacts chlorine tablets and remains in a tank for at 
least 20 minutes where bacteria and other pathogens are killed.  The treated and disinfected water is 
discharged from the disinfection unit to below the low water mark of the receiving waterbody (the ocean, 
a river, or a stream) via an outfall pipe. 
 
OBDs are licensed and inspected by the Maine Department of Environmental Protection.  At each 
inspection, DEP looks for tags on each treatment unit identifying the service contractor and the last date 
of service.  If an OBD is not properly maintained, or if the OBD malfunctions, it has the potential to 
directly discharge untreated wastewater to the shore; therefore, preventative closures are implemented 
surrounding every OBD located in growing area EG (Table 1. Overboard Discharges (OBDs). The size of 
each closure is determined based on a dilution, using the permitted flow rate of the OBD (in gallons per 
day, GPD), and the depth of the receiving water that each OBD discharges to; the fecal concentration 
used for this dilution calculation is 1.4X106 FC /100 ml.  Single OBD systems associated with more than 
one residence will have multiple permit IDs.  All current closures are of adequate size to protect public 
health.   
 



           
   

   
  

Page 10 of 28 

Table 1. Overboard Discharges (OBDs) 
 
Pollution Area 

(Section) 
OBD 
ID # Location Receiving 

Waterbody 
Flow 
(gpd) 

Acres Needed 
for Closure 

Current Prohibited 
Acreage 

40 (A.1) 2277 Surry Contention Cove 300 5.9 1,968 
42 (A.1) 3717 Tremont Duck Cove 300 5.2 29 
42 (A.2) 

 
2368 Tremont Bass Harbor 300 6.6 684 
2858 Tremont Bass Harbor 300 20.5 
7221 Tremont Bass Harbor 300 6.6 
7222 Tremont Bass Harbor 300 6.6 
7313 Tremont Bass Harbor 300 6.6 
6305 Tremont Bass Harbor 300 6.6 
3996 Tremont Bass Harbor 636 13.9 
6800 Tremont Bass Harbor 300 6.6 
6427 Tremont Bass Harbor 160 3.5 
5479 Tremont Bass Harbor 300 6.6 
7239 Tremont Bass Harbor 300 6.6 
6799 Tremont Bass Harbor 300 6.6 
6582 Tremont Bass Harbor 900 19.7 
7697 Tremont Bass Harbor 300 6.6 
5109 Tremont Bass Harbor 300 6.6 
2419 Tremont Bass Harbor 300 6.6 
6674 Tremont Bass Harbor 300 6.6 
7238 Tremont Bass Harbor 300 6.6 
7403 Tremont Bass Harbor 540 11.8 
6108 Tremont Bass Harbor 1800 39.5 

 
National Pollutant Discharge Elimination System (NPDES) 
 
Table 2. NPDES Permitted Discharges  
 

Pollution Area 
(Section) 

 
Permit ID Type Facility Waterbody 

40 (A.1) 
 ME0102865 POTW Major 

Ellsworth Water 
Pollution Control 

Facility 
Union River 

40 (A.1) ME0036641 Cooling Water - 
Minor 

Black Bear Hydro 
Partners, LLC Union River 

 
There is one wastewater treatment plant/facility (WWTP/WWTF) in growing area EG, located in 
Ellsworth. Since 2017 the WWTP inspection reports have been available in DMR central files. This 
facility discharges into a Prohibited area that is larger in area than the calculated dilution zone for the 
effluent (Table 3). 



           
   

   
  

Page 11 of 28 

 
Ellsworth Water Pollution Control Facility- 
The plant is a secondary treatment system that discharges into the Union River. Influent is domestic and 
commercial waste water with no significant industrial users contributing to the flow. Licensed monthly 
average flow is 1.62 million gallons per day (MGD). The facility can accept up to 30,000 GPD of liquid 
wastewater from pump-out contractors.   
 
The waste water treatment facility provides secondary treatment via an aeration activated sludge system. 
Treatment consists of de-gritting, aeration basins with fine bubble aerators, circular secondary clarifiers 
and chlorination in a chlorine contact chamber. Disinfection is with sodium hypochlorite and de-
chlorination with sodium bisulfite. The plant has standby power that allows operation of the entire 
treatment process. Regular maintenance is done with daily checks\repairs. There is 14 miles of collection 
system piping with five (5) pump stations. Effluent is discharged mainly through an 18” diameter plastic 
pipe that runs 150’ offshore into the ocean tidewaters of Compass Harbor at 10’ depth at low water.  
During high flows, it may also discharge through a 24” diameter pipe located on the eastern edge of the 
100-foot wide federal channel limits at 8.4’ depth at mean low water.   
 
The current Prohibited area was determined using the average daily flow (0.63637 MGD) based on their 
daily treated flows and the average pre-chlorination scores (87,032 FC colonies/100ml) from a 2013 
chlorination study of the new WWTF, built in 2012. Using these measurements and an average mid-tide 
depth of 18’ the required Prohibited area is 674.4 acres. The average daily flow remains consistent with a 
2019 daily flow of 0.627 MGD with a maximum daily average occurring on 12/15/19 with a flow of 
1.862 MGD according to 2019 DEP 49 Forms provided by WWTF staff. The regulation Prohibited 
closure size exceeds the computed effluent dilution zone (dilution calculation=674.4 acres / closure size= 
1967.8 acres). A dye study was conducted in 2001 and has informed the configuration of the Prohibited 
area.  
 
In the absence of actual discharge data, Maine DMR may implement a standard base line calculation 
using the licensed average monthly flow (1.62 MGD) and a bacterial loading estimate of partially treated 
wastewater (1.4*105). If the area is calculated using this dilution standard, adjusted for a slightly deeper 
mean average depth of dilution area (22 ft) this closure would require approximately 300 additional acres. 
 
Black Bear Hydro Partners, LLC- 
The discharge associated with the Black Bear Hydro Partners, LLC Ellsworth Hydro Project (Union River 
Dam) authorizes a daily discharge of 200,160 gallons per day (GPD) of non-contact cooling water into 
the Union River. This potential source of industrial pollution discharges into a Prohibited area. 
 
 
  



           
   

   
  

Page 12 of 28 

Table 3. Growing area EG WWTP Dilution Calculations.   
 

 Ellsworth WWTF  
Flow rate= 636,370 Gallons/day(GPD) 

There are 7.481 gallons in one cu.ft., so GPD divided by 7.481= 85,065 Cu.Ft./day 
There are 283 100ml units in one cu.ft., so 283 times Cu. Ft./day= 24,073,347 100ml. Units/day 

   
Bacteria load= 87,032 FC colonies/100ml 

Bacteria load times the number of 100ml. Units/day= 2,095,151,548,820 Total FC/day 
or 2.10E+12 Total FC/day 

   
FC colonies/day divided by 14= 149,653,682,059 100ml units of receiving waters for dilution. 

There are 283 100ml units per cu.ft., so 100ml. Units divided by 283= 528,811,597 cu.ft. of receiving waters for dilution. 

   
Average depth of receiving waters = 18 Ft. 

Cu.ft. of receiving waters / by average depth= 29,378,422 Square ft. of surface water, or closure size. 

Square ft. times 0.092903 = 2,729,344 Square meters 
Square meters times 0.0002471= 674.4 acres 

Residential 
All residential pollution sources are reported to the local plumbing inspector (LPI). Once the system has 
been documented as being fixed, staff members from DMR can re-assess the water quality data and 
shoreline survey information to determine if the area is safe for shellfish harvest. Table 4 shows all new 
and pre-existing pollution sources in area EG that are considered discharges into the Growing Area and 
effect water quality.   
 
Table 4. Growing Area EG Residential Pollution Sources.  
 

Pollution 
Area 

Location 
ID 

Date 
Surveyed 

Direct or 
Indirect Problem  Description Town 

40 (A.2) EG016-166 2019 Indirect Y Malfunctioning Cesspool Trenton 
42 (A.3) EG034-12 2019 Indirect Y Malfunctioning Cesspool Trenton  

Industrial Pollution 
There are no major industrial pollution sites in growing area EG such as chemical plants, steel mills, ship 
yards, or refineries. Black Bear Hydro Partners, LLC has a NPDES permit for cooling water discharge at 
the Union River Dam (Ellsworth Hydro Project) and is contained in a Prohibited area. None of the small 
industries (small boat builders and boat storage yards) were identified as pollution sources during the 
2019 survey.  All the shellfish areas adjacent to the businesses meet their present area classifications. 
 
No small individual storage tanks for gasoline and diesel were noted outside of Prohibited areas in the 
growing area. These tanks are near the shore. Tanks have containment walls and booms in the event of an 
accidental leak in a tank or spillage when unloading. The oil response team from the Maine DEP contacts 



           
   

   
  

Page 13 of 28 

Maine Marine Resources when a spill occurs, and a decision will be made whether a shellfish closure is 
necessary.  

Marinas   
The marina community in Maine only operates for a portion of the year due to adverse winter weather 
conditions. The management of marinas in Maine allows for shellfish growing areas to be available to 
harvesters, for at least a portion of the year, to direct market harvest by utilizing conditional area 
management plans. Small mooring fields are scattered throughout the growing area with the largest 
number (groups of 10 or more moorings) of boats in Surry, Ellsworth, Mount Desert, and Tremont. There 
is a boat pump out facility at the Ellsworth Town Landing and two in Bass Harbor at Morris Yachts and 
Up Harbor Marina. All three are enclosed in prohibited areas. 
 
Minor anchorages at Carrying Place in Surry, Bartlett Island and Bartlett’s Landing in Mount Desert and 
at Seal Cove in Tremont serve as mooring areas for day use lobster fishing boats and day use sail and 
pleasure boats. These boats are generally unoccupied while anchored in the marina and are not identified 
as a pollution risk due to the number of boats and types of usage. Sample stations at these anchorages 
monitor for any changes in pollution due to boating activity.  
 
There is one operating marina in growing area EG in located in the Prohibited area around the Ellsworth 
WWTF discharge (Pollution Area 40 (A.1)). It provides a marine pump out station, gas pump, public 
restrooms, and about 24 pleasure boats seasonally. This marina does not require any further evaluation 
due to its location in the prohibited area. 
 
Bass Harbor (Pollution Area 42 (A.2)) is a major anchorage with two marine pump-out stations. 
Approximately 170 boats can be observed in a summer aerial photograph of the harbor. Most are day use 
fishing or recreational boats. Using a 10% occupancy rate of vessels with two persons on each vessel the 
anchorage dilution is estimated to be 26.3 acres. This anchorage is enclosed in a 684-acre Prohibited area 
due to the presence of the anchorage, 21 OBDs, and historically poor water quality at now inactive water 
quality stations in the harbor. Water quality station EG36.06 monitors the boundary of the Prohibited 
area. 

Storm water 
Storm water runoff is generated when precipitation from rain and snowmelt events flows over land or 
impervious surfaces and does not percolate into the ground.  As the runoff flows over the land or 
impervious surfaces (paved streets, parking lots, and building rooftops), it accumulates debris, chemicals, 
sediment or other pollutants that could adversely affect water quality if the runoff is discharged untreated 
(US EPA 2009).  Thus, storm water pollution is caused by the daily activities of people within the 